
45

En

Parts #	 Description Parts #	 Description

Parts List

6122	 Body Pin (6mm/Medium/10pcs)
6163	 Servo Tape 20x100mm (5pcs)
6816	 Silicone O-Ring S10 (6pcs)
6819	 Silicone O-Ring P-3 (Red/5pcs)
6928	 Pinion Gear 28 Tooth (48 Pitch)
66655	 Drive Shaft 6x65mm (2pcs)
72275	 Shaft 3x60mm (Silver/2pcs)
86026	 Shock Shaft 3x57.5mm (2pcs)
86094	 Screw Shaft M4x2.5x12mm (Black/6pcs)
86895	 Cap Head Screw M3x30mm (10pcs)
86896	 Ball Stud 4.8x12mm (10pcs)
87540	 Washer 5x10x0.2mm (10pcs)
100864	 Button Head Screw M2.5x4mm (Hex Socket/10pcs)
101205	 Diff Case 5x25x16.5mm
101215	 Bevel Gear 40T
101216	 Bevel Gear 13T
101221	 Diff Case Gasket (3pcs)
101228	 Axle 5x40mm (2pcs)
101229	 Gear Shaft 5x29mm (2pcs)
101230	 Diff Shaft 5x23.5mm (2pcs)
103729	 Serrated Flange Lock Nut M4 (Silver/10pcs)
104726	 Silicone O-Ring 5x9x2mm (10pcs)
105277	 Main Chassis Set
105282	 GT2 Tires D Compound (2.2in/109x57mm/2pcs)
105284	 Gear Box Set
105289	 Suspension Arm Set
105292	 Upright Set
105296	 Shock Parts Set
105298	 Bumper/Skid Plate Set
105300	 Steering Arm/Servo Saver Set
105305	 Motor Plate 2.5mm
105308	 Center Gear Box Set
105310	 Bulkhead/ESC Mount Set
105312	 Shock Tower/Body Mount/Roll Bar Set
105591	 Shock Cap Set
105600	 Shock Body Set (4pcs)
105629	 Hex Wheel Hub 12mm (4pcs)
105658	 Flange Shaft 3x35mm (2pcs)
105673	 Arm Brace A (41x3mm)
105675	 Arm Brace B (44.6x3mm)
105677	 Front Lower Chassis Brace 1.5mm
105679	 Rear Lower Chassis Brace 1.5mm
105690	 Battery Cover/Receiver Case Set
105805	 Slipper Clutch Plate/Pad Set
105811	 Drive Gear 49T
105813	 Idler Gear 32T-56T
105815	 Drive Shaft 6x52mm
105817	 Slipper Hub Set
106406	 Center Shaft 5x54mm

106427	 Flat Head Screw M3x40mm (Hex Socket/10pcs)
106429	 Cap Head Screw M3x33mm (10pcs)
106431	 Cap Head Screw M3x36mm (10pcs)
106433	 Cap Head Screw M3x58mm (10pcs)
106435	 Cap Head Screw M3x64mm (10pcs)
106437	 Cup Joint 5x10x15mm
106439	 Cup Joint 5x10x19mm
106441	 Pin 1.65x10mm (10pcs)
106716	 Rubber Bump Stop 3x8.5x4mm (8pcs)
106717	 Gear Diff Bevel Gear Set 10T/16T
106719	 Spring 13x69x1.1mm 10 Coils (Red/2pcs)
106720	 Slipper Nut 10mm/Spring Set
106721	 Step Screw M3x20mm (Hex Socket/4pcs)
106724	 Warlock Wheel Black (2.2in/2pcs)
106888	 Foam Sheet
106889	 Foam Spacer 7x2.5mm (8pcs)
112850	 Flux MMH-4000KV Brushless Motor
112851	 Flux EMH-3S Brushless ESC
115670	 ESC Mount
120018	 HPI SS-20WR Servo (Water-Resistant/6.0V/6.5kg)
160303	 HPI TF-50 Transmitter
160304	 HPI RF-50 Receiver
160326	 GT-2XS Painted Truck Body (Orange/Grey)
160484	 Washer 5x8x0.6mm
B022	 Ball Bearing 5x11x4mm (2pcs)
B030	 Ball Bearing 10x15x4mm (2pcs)
Z084	 Flat Head Screw M3x12mm (Hex Socket/10pcs)
Z150	 Antenna Pipe Set
Z224	 Washer M3x8mm (10pcs)
Z242	 E Clip E2mm (20pcs)
Z243	 E Clip E3mm (10pcs)
Z262	 Pin 1.5x8mm (5pcs)
Z263	 Pin 2x8mm (12pcs)
Z353	 Button Head Screw M3x10mm (Hex Socket/10pcs)
Z354	 Button Head Screw M3x12mm (Hex Socket/10pcs)
Z356	 Button Head Screw M3x18mm (Hex Socket/10pcs)
Z362	 Button Head Screw M3x35mm (Hex Socket/10pcs)
Z478	 Tp. Flat Head Screw M2.6x12mm (12pcs)
Z542	 Cap Head Screw M3x8mm (12pcs)
Z661	 Lock Nut M2.6 (4pcs)
Z663	 Lock Nut M3 (6pcs)
Z685	 Washer 2.7x6.7x0.5mm (10pcs)
Z700	 Set Screw M3x3mm (6pcs)
Z705	 Set Screw M3x10mm (6pcs)
Z713	 Set Screw M3x30 (10pcs)
Z892	 Washer 10x12x0.2mm (10pcs)
Z903	 Allen Wrench 2.5mm
Z904	 Allen Wrench 2.0mm

5 Parts List
Ersatzteilliste

Pièces détachées
パーツリスト



4746

6122

105312
106417

106417

105300
105300

105300

105300
105591

105277

105277

106433

106433

105312

105312

105289

6122

6122

Z224

Z224
104105

Z354

Z354

Z354 Z354

Z354

105308

105312
105591

106429

106429
105591

105591

105591
Z356

Z356

Z356

Z354

105591
105591

105312

105280

105280

103729
105629

106441

106441

B022

B022

B022

B022

B022

B022

105629

103729

72275

105658

105658

105289

105289

105292

105292

106721

Z242

106721

105292

105292

105298

105298

105298

105298

105298

105292

105292

105289

72275

105673

105673

66655

66655

101228

101228

86896
100864

100864

100864

100864

100864

86896

86896

86896

101219

101216
105310

105310

106431

105300

Z243

Z243

105312
106435

105310

105310

Z356

Z354
Z354

Z354
Z354

Z354

Z354

Z356
105310

105310

105310

Z354

Z354

105284

105284

105284

106889

106889

106889

105677

1056427

Z084

Z353

Z354

106889

105298

105296

105296

105296

105296

Z705105296
Z713

105296

105296

Z713

105296
105690

106888

105690

Z356

Z356

Z356

Z354

Z354

Z354

Z354

Z354

Z354

Z354

Z242

Z263

Z663

Z663

Z663

Z663

Z663

Z542

Z663

Z663

Z663

Z354

Z663

Z663

Z663

Z663

Z663

Z362

Z362

Z356

Z356

Z356

Z354

Z663

Z663

160484

105280

105282

105282

105312

105312

6122

86094

106720

105805

105805

Z224
Z542

105811
106406Z262

105817

105817

Z262

106441

106439

105813105308

86094

105305

Z353

Z356

Z356

Z356

Z356
Z356

105308

105308

105308 Z356

105308 Z663

Z663

Z663

Z663

Z663

Z663

105308

105815

105815

105308 6122

105312

106429

106429

105591

105591

105591

105591

105591

105591
105312

106717

106717

106717

106717

106717

106717

106717

101205

101230

101230

Z478

B030

B030
Z892

Z700

Z892

B030

101221
101215

104726

104726
87540

87540
Z263

Z263

101228

103729

105280

105280

105629

106441

B022

B022

B022

106441

Z263

B022

B022

B022

B022

B022

B022

105629

103729

66655

72275

105658

105658

105289

105289

105289

105289

106721

106721

105292

105292

105673

105675

72275

66655

101228

101219

6928

Z700

6819

6819

105284

105284

101216

105284

105284

105310
Z663

Z663

Z663

Z663

Z354

Z663

Z663

1056427
Z084

Z353

105679

6122

6819

86026

105296

105600

105591

105591

105591

105296

105591

106768

Z685
Z661
6816

Z685

105296

105296

105296

106716

106719

100864

105298

Z354

Z356

Z356

105298

105298

Z242

Z242

Z542

Z663

Z362

Z362

Z356

Z356
Z354

Z354
Z356

Z356

6163

Z150

Z354

105690

105690

Z700

115670

115670

115670

105690

Z352

160484

6 Exploded View
Explosionszeichnung

Vue éclatée
展開図




